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FOSHAN SHUNDE LIANGTAI METAL PRODUCTS CO.,LTD 
GUANGDA LIANSHENG INDUSTRIAL AREA,LELIU,SHUNDE,FOSHAN,GUANGDONG,CHINA 
 
 
 
Sample Description : CABINET HANGER 

Buyer Item No. : F15 

As above test item and its relevant information regarding to the submission are provided and confirmed by the 

applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, 

reliability or/and integrity accordingly. 
************ 

Sample Receiving Date : Mar 16, 2023 

Test Performing Date : Mar 17, 2023 to Mar 27, 2023 

Test Performed : Selected test(s) as requested by applicant 

 

Test Result Summary 

 

No. Test(s) Requested Result(s) Comments 

1 Static load test PASS / 

For further details, please refer to the following page(s) 

 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of   
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch  

 

 

  

 
Marco Leung   
Authorized Signatory   
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TESTS AND RESULTS 

 
Test Conducted:  
Static load test according to applicant’s requirements. 
 
No. of Sample: 
2 sets. For more sample information and pictures, please refer to the following page. 

 

Test and Requirements Test Results 

Static load test 
1. Mount the pair of cabinet hangers on the test frame;  
2. Attach the test frame to a wall by the cabinet hangers; 
3. Load the hangers with 150 kg including the deadweight of the test frame; 
4. Maintain loading the frame for 48 hours; 
5. No apparent deformation, damage, malfunction and loss of serviceability shall be 

observed on the cabinet hangers or its adjusting system after test. 

PASS 

 
Remark: 
1. The loading capacity of 150 kg is specified by applicant; 
2. The duration for loading of 48 hours is specified by applicant; 
3. The dimension of the testing frame is 600 mm W x 300 mm D x 1000 mm H; 
4. For the sample information and pictures, please refer to the following page. 
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SAMPLE INFORMATION AND PICTURES 

  
Weight: 192.4 g/set 

 
Sample as Received 

 

 
View 1 

 

 
View 2 

 

 
View 3 

 

 
View 4 

 
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (�=0) stated in ILAC-G8:09/2019. 
 

***End of Report*** 


		2023-03-27T10:37:32+0000
	CNE2
	SGS officially issued document




